Parts Diagram:

HOOK & LETCH WEwW




Part Numbers Listing: LB8000, LB8005

# | lem Order @ Oty.| P
1 Housing Assembly 51P33-01 1 1
2 | Hancle Tube E3180-01 111
3 | Upper Handie 531810 111
4 | Lever 532360 141
5 | Gip ssieengar | 2 | 1
6 | Swich E3153-01 111
7 | Serew, 114 x 5/8 Shaukder Bolt 03-00541-01 K
B | Cower Box 5319401 1] 1
§ | Scrow, #6 x 1/2 Flal Head 030054201 2011
10 | Heyoo K3243 03-00543-01 111
11 | Serew, 86 x 1 Found Head 03-D0544-01 211
2 : S50NE50 | 1| 1

LB3005: Cord, Power, Order #24 & 185 also 5330501 111
13 | Bolt 1M x 201 12 3-(EA5-01 & |
14 | Mut, 104 x 20 Lock 03-00526-01 511
15 | Bolt, 1/4 x 20 x 1.25° 0G-00525-01 111
16 | Hook, Upper Cord Wrap SI19E-01-438 [ 1 | 1
17 | Bedy. Upper Cord Wrap 5319701436 | 1 | 1
18 | Spring, Quick Releass Cord Wrap 5319801 1|1
19 | Screw, 14 x 20 x 2 4 Bolt 03-00547-01 111
20 | Ball, Dedrin 53199010828 | 1 | 1
21 | Wsher, Flal 1M x 58 % 116 0A-D0548-01 1|1
22 | Sprng Swach 5320051 1] 1
73 | Bol 1M x20x 1" 00054901 i]1
24 | 1" Quick Shde Sxe7a-0 1] 1
2 T UBs000: Hames= [T BE

LB800S: Hamess, Order #24 & 788 also SII06-02 1 1
26 | Wire Nut (-840 1] 1
27 | Nt wExternal Washer ¥8 03-00538-01 1] 1
2B | Scoréw, U6 £ 39 03-00582-01 1 1
20 | Locking Pin 532020 1] 1
30 | Washor, 18 x 34 x 052 Telion 03-00551-01 211
31 | Washer, 38 x 34 x 116 Fal [E-00552-01 311
32 | Nut, 38 x 24, Locking Bracket O3-00553-01 1)1
3 | Locking Bracket SXe0ON0xT | 1] 1
3 | Boot SIe040n-438 | 1|1
35 | Heyeo 1200 e3-00520-01 1 1
36 | Marual Release Lk B205-00-0A27 | 1 | 1
37 | Lift Bushing S32060n-0328 | 1 | 1
38 | Shak 30700 1 1
39 | Lockwasher, 58 x 716 x 364 30055501 il]1
40 | MNut, 5732 Thick rI-00E56-01 1 1
41 || Nk, 104 £ 20 03-00557-01 211
42 | WA Jam 14 x 20 O3-00558-00 1 1
43 | Cap. Heyeo 11696 _ 0005601 | 1] 1
4 | A, Lot 5320801 BT

L




Part Numbers Listing: LB8000, LB8005 Continued

# | Iem Order # | 0ty.| Pk
&5 | A, Right 5520001 1] 1
46 | Ball, 1/4 x 20 x 2 /2, Ground 03056001 | 1|1 |
47 | Washer, Ground 1/4 TRE411 030056101 | 4 | 1
48 | Bearing, Thrust 1/4 NTA441 030056201 | 2 | 1
49 | Bearing, Pivot 53210-010327 | 1 | 1 |
50_| Screw, #10 x 24 x 7/16 Paich ) (3-00535-01 | 4 | 1
51 | Assembly, Whesl wiisarng 0e-53247-51 [ 2 [ 4
52 | Aode, 38 x 25/8 ~ |oscoseaon | 2 | 1 i
53 | Nut, Axle Acom 38 030056401 | 4 [ 1
54 | Motor Kit R E -
55 | Wire Mut, Orange i ~ |osoosesen | 3] 4
56 | Mut, 58 x 18 Jam g (3-00566-01 111
57 | Assembly, Bearing & Retainer (incudes Hems 50-60)] 095326651 | 1| 1
58 | Plug _ BIE001 | 1| 1 R
50 | Bearing 5316101 1]
60 | Relzner 516201 Al i
61 | Spacer - - N 1 1]
62 | Flywhesl Plate - B 53214-01 1] § o
B3 | Scraw, 1/4 x 20 x 3/4 Sockst Head osomseT-01 | 2 | 1 B
64 | Asssmbly, Pan Batiom 95124651 | 1 | 1 -
B5 | Screw, B32 x 14 Pan Shoulder i 030056801 | 4 |
66 | Bumper - 5321801450 [ 1 [ 1] ]
&7 | Pivod - 53219-01 ME .
68 | Heyco T ERE
69 | Washer, Plastic = i |osoos7z01 | 3]
70 | Washer, Flastic 030057301 | 5 | 1 =
71_| Bakt, Motor  |mosTam [ a4 |
72 | Washer, Lockam |ososrsor | a4
73 | Spring, Pin Lick s [ ] =
74 | Nut, Square peos7e0n |2 [ 1]
75 | Pin, Cotter Locking ~ |oaoosTrm | 2 | 4
76 | Pin, Lift Locking B - 5322301 HE ) |
77 | Washer, Lock Motor Shaft S INERE
78 | Assembly, Locking Key oa5a4851 | 1| 1 |
79 | Label, Motor and Top £3206-01 i1
80 | Label, Waming 53228.01 1]
81 | Label, Waming Set | saz7a-01 HE
B2 | Nut, ¥ 03005330 |21 |
B3 | Cable Tie, Motor Baffle & o 030042601 | 1| 1 ]
84 | Clamp, Nyion Wire BETEERE 2
BS | Pad Holder s3269-01-0327 | 1 [ 1 ]
B5a | Green Bristle Pad Holder 53304-01 HEN
#5 | Ring Connector 53139-01 1] ]

Dust Shiedd 5200037 111

LEBOOD: Owner's Marwal JEESE s

LBBOOS: Owner's Manusl | smoro




	204456-1.pdf
	204456-2.pdf
	200456-3.pdf

